
 

 
 

 
Shell Chemical Appalachia LLC 

300 Frankfort Rd. 

Monaca, PA 15061 
April 7, 2025  

 

Mr. Ryan Decker 

Clean Water Program 

PA Department of Environmental Protection 

Southwest Regional Office  

400 Waterfront Drive 

Pittsburgh, PA   15222 

 

RE: Water Quality Management (WQM) Permit 0417201 Amendment 

Shell Chemical Appalachia LLC 

Beaver County, Pennsylvania 

 

Dear Mr. Decker: 

 

Shell Chemical Appalachia LLC (“Shell”) has enclosed an application to amend the Shell Polymers Monaca (SPM) 

existing Water Quality Management (WQM) permit.  Shell is proposing to implement the Wastewater Treatment 

Plant (WWTP) Permanent Controls Project to install permanent equipment at SPM that will improve the oils, grease, 
[...]
FedEx Express proof-of-delivery details appear below; however, no signature is currently available for this 

shipment.  Please check again later for a signature.

Shipping/Receiving

FedEx 2Day

R.Maestro

772526050419

Mar 7, 2025 17:34

0.5 LB/0.23 KG

Delivered

April 07, 2025

Dear Customer,

Mar 6, 2025

MONACA, PA,

5056698
Line

5056698
Line

5056698
Line

5056698
Line







Recipient: Shipper:

MONACA, PA, US, PITTSBURGH, PA, US,

The following is the proof-of-delivery for tracking number: 772526097737

Thank you for choosing FedEx

Status:

Signed for by:

Service type:

Special Handling:

Delivered To:

Delivery Location:

Delivery date:

Delivery Information:

Shipping Information:

Tracking number: Ship Date:

Weight:

Deliver Weekday

FedEx Express proof-of-delivery details appear below; however, no signature is currently available for this 

shipment.  Please check again later for a signature.

Shipping/Receiving

FedEx 2Day

M.Palumbo

772526097737

Mar 7, 2025 15:44

0.5 LB/0.23 KG

Delivered

April 07, 2025

Dear Customer,

Mar 6, 2025

MONACA, PA,

5056698
Line

5056698
Line

5056698
Line

5056698
Line



https://v3.camscanner.com/user/download


 

WQM Application  Shell Chemical Appalachia LLC 
April 2025  Petrochemicals Complex 

Section  3 
 

Evidence of newspaper publication for 4 consecutive weeks 







 

WQM Application  Shell Chemical Appalachia LLC 
April 2025  Petrochemicals Complex 

Section 4 
 

PADEP WQM Checklist, Forms and Modules 
 

▪ WQM Application 3850-PM-BCW0400 b 
▪ WQM Checklist 3850-PM-BCW0400 c 
▪ Module 15 - Industrial Wastewater Treatment Facility 
 









COMPLIANCE HISTORY REVIEW SUMMARY 

pg. 1 
 

 
Date Location 

Plan 
Approval/ 
Operating 
Permit# 

Nature of Deviation/ 
Documented 
Conduct 

Type of 
Department 
Action 

Status Litigation; 
Existing /  
Continuing; 
or corrected/Date 

Dollar Amount 
Penalty 

5/24/2023 
to present 

Shell Polymers 
Monaca 

04-00740A/C Site-wide NOx 12-month rolling 
limitation:  The COA expired 
end of January 2024.  Site 
remains non-compliant with 
NOx emission limitation. 

 Continuing 
deviation.  
Engineering 
improvements and 
permitting 
corrections to 
match facility 
design. Proposed 
to be resolved in 
plan approval 
modification 
application. 

• $4,935,023 
• $5,000,000: 
Projects to 
Benefit 
Community, 
Environment and 
Health 
• $521,549.62: 
Monthly 
emissions for 
May 2023 
• $1,046,766.94: 
Monthly 
emissions for 
June 2023 
• $844,373.39: 
Monthly 
emissions for 
July 2023 
• $250,791.20: 
Monthly 
emissions for 
August 2023 
• $0: Monthly 
emissions for 
September 2023 
• $0: Monthly 
emissions for 
October and 
November 2023 · 
• $7,563.60: 
Monthly 
emissions for 
December 2023 · 
• $90,484.90: 
Monthly 
emissions for 
January 2024 

9/11/2023 Shell Polymers 
Monaca 

PA-04-
00740A/B/C 

NOV for Benzene Waste 
NESHAP (BWON) 

Notice of 
Violation 

Pending TBD 

12/4/2023 Shell Polymers 
Monaca 

PA-04-
00740A/B/C 

Visible Emissions >5 min in 
consecutive 2 hrs. MPGF, 
Source C204B, and TEGF A 
C205A and HPEF C205C 

Notice of 
Violation 

Pending TBD 

3/6/2024 Shell Polymers 
Monaca 

PA-04-
00740A/B/C 

Visible Emissions >5 min in 
consecutive 2 hrs. MPGF, 
Source TEGFA C205A 

Notice of 
Violation 

Pending TBD 

6/17/2024 Shell Polymers 
Monaca 

PA-04-
00740A/B/C 

Visible Emissions >5 min in 
consecutive 2 hrs from the 
MPGF Source C204B.   

Notice of 
Violation 

Pending TBD 

8/19/2024 Shell Polymers 
Monaca 

PA-04-
00740A/B/C 

Visible Emissions >5 min in 
consecutive 2 hrs from the 
MPGF 204B, TEGF A C205A 
and TEGF B C205B 

Notice of 
Violation 

Pending TBD 



COMPLIANCE HISTORY REVIEW SUMMARY 

pg. 2 
 

 
Date Location 

Plan 
Approval/ 
Operating 
Permit# 

Nature of Deviation/ 
Documented 
Conduct 

Type of 
Department 
Action 

Status Litigation; 
Existing /  
Continuing; 
or corrected/Date 

Dollar Amount 
Penalty 

9/5/2024-
present 

Shell Polymers 
Monaca 

PA-04-
00740A/B/C 

Exceedances of 12-Month 
Emission Limitations for NOx 
(ongoing)  

Notice of 
Violation(s) 

Pending TBD 

2/12/2025 Shell Polymers 
Monaca 

PA-04-
00740A/B/C 

Cogen Units NOx Emission 
Limit Exceedances: 
- 2/23/2024 Cogen Unit 103 
- 7/4/2024 Cogen Unit 102 

Notice of 
Violation 

Pending TBD 

2/12/2025 Shell Polymers 
Monaca 

PA-04-
00740A/B/C 

Ethane Cracking Furnaces NOx 
Emission Limit Exceedances: 
- 1/20/2024: Furnace 1 (031) 
and Furnace 2 (032) 
- 3/18/2024 Furnace 3 (033) 
- 6/21-22/2024 Furnace 3 (033) 
- 9/30/2024 Furnace 6 (036) 

Notice of 
Violation 

Pending TBD 

2/12/2025 Shell Polymers 
Monaca 

PA-04-
00740A/B/C 

Ethane Cracking Furnaces NOx 
Emission Limit Exceedances: 
- 11/8/2024 Furnace 1 (031), 
Furnace 3 (033), Furnace 4 
(034), Furnace 5 (035); 
Furnace 6 (036) 
- 11/9/2024 Furnace 6 (036) 
 
Visible Emissions >5 min in 
consecutive 2 hrs from the 
TEGF A C205A, TEGF B 
C205B, and HPEF C205C on 
11/8/2024 

Notice of 
Violation 

Pending TBD 

2/12/2025 Shell Polymers 
Monaca 

PA-04-
00740A/B/C 

Visible Emissions >5 min in 
consecutive 2 hrs from the 
MPGF C204B on 9/16/2024 
and 9/18/2024 

Notice of 
Violation 

Pending TBD 

2/12/2025 Shell Polymers 
Monaca 

PA-04-
00740A/B/C 

Visible Emissions >5 min in 
consecutive 2 hrs from the 
MPGF C204B on 12/6/2024 

Notice of 
Violation 

Pending TBD 

 



3850-PM-BCW0400c    7/2016 
Checklist 

COMMONWEALTH OF PENNSYLVANIA 
DEPARTMENT OF ENVIRONMENTAL PROTECTION 

BUREAU OF CLEAN WATER 

 

CHECKLIST FOR WATER QUALITY MANAGEMENT PERMIT 
 

 APPLICANT'S √ CHECKLIST  

APPLICANT NAME Shell Chemical Appalachia LLC  

Check the following list to make sure that you have included all the required information.  Place a checkmark in 
the column provided for all items completed and/or provided.  Failure to provide all of the requested information 
will delay the processing of the application. 
 

ENCLOSE THIS CHECKLIST WITH YOUR APPLICATION FORM. 

  
 

Check  
If 

Included 

DEP 
Use 
Only 

1. General Information Form (GIF).  
 

2. Appropriate application fee, with check payable to the Commonwealth of PA  
 

3. Two (2) copies (original and 1 copy) of application, design module(s), and accompanying 
drawings and plans. 

 
 

 a. Certification and proper signatures.  
 

 b. Engineer’s professional seal on each plan sheet.  
 

 c. Design Engineer's Report with signature and seal on cover  
 

  d. Properly notarized (original).  
 

 e.  Technical specifications with engineer’s seal and signature on cover  
 

 f. Additional copy for Delaware River Basin or Erie and Allegheny counties (if required).  
 

4. Supplemental Information:  
 

 a. General Layout Diagram (unless design plans provide this information).  
 

 
b. Sizes, Capacities and Dimensions Diagram (unless design plans provide this 

information). 
 

 

5. Design Modules.  
 

6. Topographic map with appropriate details.  
 

7. Act 14 Notification.  
 

8. Act 537 Approval (if required).  
 

9. Cultural Resources Notification  
 

10
. 

Acts 67, 68 and 127 Notification (IW and Manure Storage Facilities only).  
 

11. Proof of Public Notification (IW and Manure Storage Facilities only)  
 

12. DRBC Notification (if required).  
 

13. Other (specify):        
 

 



3850-PM-BCW0400r    7/2016 Applicant Name:  Shell Chemical Appalachia LLC 

Module 15 

- 1 -

COMMONWEALTH OF PENNSYLVANIA 
DEPARTMENT OF ENVIRONMENTAL PROTECTION 

BUREAU OF CLEAN WATER 

INDUSTRIAL WASTEWATER TREATMENT FACILITY 
MODULE 15

APPLICANT NAME Shell Chemical Appalachia LLC 

Note:  A copy of the Design Engineer's Report must be attached to this module. 

SIC/NAICS CODES 

SIC CODE NAICS CODE 

1st 32 

2nd 22 

Corresponding SIC/NAICS Description 

Manufacturing 

Utilities 

3rd 

4th 

GENERAL DESCRIPTION AND NATURE OF BUSINESS 

Petrochemical Complex 

LIST OF PERMITS (List all NPDES and WQM permits presently held for this facility.) 

NPDES Permit PA0002208 

Water QualityPermit 417201 



3850-PM-BCW0400r    7/2016 Applicant Name:  Shell Chemical Appalachia LLC 
 
Module 15 
 

- 2 - 

 

TREATMENT PROCESS CODES  

PHYSICAL TREATMENT PROCESSES  BIOLOGICAL TREATMENT PROCESSES  CHEMICAL TREATMENT AND OTHER 
PROCESSES 

Treatment Process Code  Treatment Process Code  Treatment Process Code 

Ammonia Stripping AS  Activated Sludge ACTSL  Carbon Adsorption CA 

Dialysis DIALY  Aerated Lagoons AERLG  Chemical Oxidation CO 

Diatomaceous Earth 
Filtration 

DEF  Anaerobic Treatment ANAE  Chemical Precipitation CP 

Electrodialysis ELECT  Nitrification – Denitrification NIDI  Chemical Hydrolysis CH 

Evaporation EVAP  Pre-Aeration PA  Coagulation COAG 

Flocculation FLOCC  Spray Irrigation/Land Application SILA  Dechlorination DC 

Flotation FLOT  Stabilization Ponds SP  Electrochemical Treatment ET 

Foam Fractionation FF  Rotating Biological Contactors RBC  Ion Exchange IE 

Freezing FREEZ  Post Aeration POA  Neutralization NEUT 

Gas-Phase Separation (air 
stripping) 

GPS  Holding or Detention Pond HOLD  Oxidation OX 

Grinding GRIND  Treatment by Plain Aeration PLAIN  Temperature Control TEMP 

Flow Equalization FE  Ridge & Furrow Irrigation RFI  Oil & Grease Removal, Including 
Skimming & Separators 

OGREM 

Eutectic Freezing EUTEC  Sheet or Overland Flow Irrigation SOFI  

Screening SCRN  Surface/Subsurface Injection SSSI  Reduction RD 

Microstraining MSTRN  Sequence Batch Reactor SBR  Odor Control OC 

Grit Removal GR  Artificial Wetlands ARTWL    

Mixing MIX  Imhoff Tank IMHOF  BIOSOLID TREATMENT PROCESSES 

Moving Bed Filters MBF  Polishing Lagoons POL  Aerobic Digestion AERON 

Intermittent Sand Filters ISF  Biological Hydrolysis BIOHY  Anaerobic Digestion ANEDN 

Reverse Osmosis 
(Hyperfiltration) 

RO  Trickling Filtration TF  Belt Filtration BELT 

  Centrifugation CENT 

Rapid Sand Filtration RSF  BIOSOLID USE/DISPOSAL  Conditioning (Chemical, Heat) COND 

Sedimentation SEDI  Incineration INCIN  Chlorine Treatment CHTR 

Slow Sand Filtration SSF  Land Application LNDAP  Composting COMP 

Solvent Extraction SE  Landfill LNDFL  Drying  DRY 

Sorption (not Carbon) SORPT  Pyrolysis PYRO  Elutriation ELU 

Distillation DISTL     Flotation Thickening FLOT 

Multimedia Filtration MF  DISPOSAL  Freezing FREEZ 

Filtration FILTR  Discharge to Surface Water   Gravity Thickening GRAV 

   Ocean Discharge through Outfall OCEAN  Sludge Lagoons SLAG 

DISINFECTION  Reuse/Recycle of Treated Outfall RCYEF  Vacuum Filtration VAC 

Hypochlorite HYPO  Underground Injection UI  Vibration VIB 

Chlorine Gas CL 
 Reuse or Sale of Wastewater or 

Raw Material for Other Processes 
REUSE  Wet Oxidation WETOX 

Ozone OZONE     Pressure Filtration PRESS 

Ultraviolet UV       

 
 

 



3850-PM-BCW0400r    7/2016 Applicant Name:  Shell Chemical Appalachia LLC 
 
Module 15 
 

- 3 - 

Summary of Wastewater Source and 
Treatment Unit Information  

1. SOURCE OF WASTE ECU wastewater 
 
2. OUTFALL NO. NA -discharge is to other treatment systems 

1. SOURCE OF WASTE Settlement Drum 
 
2. OUTFALL NO. NA -discharge is to other treatment systems 

3. TYPE(S) OF WASTE (i.e., 
Sanitary, Process . . .) 

Process and general wastewater Process and general wastewater 

4. WASTE FLOW PATTERN  Continuous 

 Intermittent       

From       (am) To       (pm) 

 Batch       

 Continuous 

 Intermittent       

From       (am) To       (pm) 

 Batch       

5. DAILY WASTE VOLUME 
 

TOTAL 

 

      Batches/day 

      Gallons/batch 

970,000 Gallons/day 

 

      Batches/day 

946,400 Gallons/batch 

Gallons/day 

6. DESIGN FLOW 
AVERAGE 
MAXIMUM 

      MGD 
0.97 MGD 

Unit (1) 
(Check) 
Existing 

(Check) 
Proposed 

Code for 
Treatment 

Unit 

      MGD 
0.946 MGD 

Unit (1) 
(Check) 
Existing 

(Check) 
Proposed 

Code for 
Treatment 

Unit 

General Sequence of Treatment 
Units (See Treatment Process Code 
List ) 

 

Settlement Drum   OGREM DNF #1   FLOT 

                            

                            

                            

                            

                            

                            

                            

                            

                            

 
(1) If impoundments are proposed and the wastewater entering the impoundment meets the definition of Residual Waste at Title 25 Pa. Code Chapter 287, the design must be in 
accordance with Title 25 Pa. Code § 299.144. 
 
Use Additional Sheets If Necessary 



3850-PM-BCW0400r    7/2016 Applicant Name:  Shell Chemical Appalachia LLC 
 
Module 15 
 

- 4 - 

 

Summary of Wastewater Source and 
Treatment Unit Information  

1. SOURCE OF WASTE DNF #1 
 
2. OUTFALL NO. NA -discharge is to other treatment systems 

1. SOURCE OF WASTE Settlement Drum 
 
2. OUTFALL NO. NA -discharge is to other treatment systems 

3. TYPE(S) OF WASTE (i.e., 
Sanitary, Process . . .) 

Process and general wastewater Process and general wastewater 

4. WASTE FLOW PATTERN  Continuous 

 Intermittent       

From       (am) To       (pm) 

 Batch       

 Continuous 

 Intermittent       

From       (am) To       (pm) 

 Batch       

5. DAILY WASTE VOLUME 
 

TOTAL 

 

      Batches/day 

      Gallons/batch 

412,000 Gallons/day 

 

      Batches/day 

      Gallons/batch 

1,585,000 Gallons/day 

6. DESIGN FLOW 
AVERAGE 
MAXIMUM 

      MGD 
0.41 MGD 

Unit (1) 
(Check) 
Existing 

(Check) 
Proposed 

Code for 
Treatment 

Unit 

      MGD 
1.58 MGD 

Unit (1) 
(Check) 
Existing 

(Check) 
Proposed 

Code for 
Treatment 

Unit 

General Sequence of Treatment 
Units (See Treatment Process Code 
List ) 

 

Steam Stripper   GPS DNF #2   FLOT 

                            

                            

                            

                            

                            

                            

                            

                            

                            

 



3850-PM-BCW0400r    7/2016 Applicant Name:  Shell Chemical Appalachia LLC 
 
Module 15 
 

- 5 - 

 
 

WASTE CHARACTERISTICS 

OUTFALL 101  
SOURCE OF WASTE: Process and 
General Wastewater 

SAMPLING PERIOD:             
 From To 
 

  Yes   No NPDES Permit application 
submitted within last 3 years 
for this outfall. 

NAME OF LABORATORY/CONSULTANT 
      
      
      
 
Telephone No.:  (   )       

SAMPLING LOCATION * -- TREATMENT FACILITY INFLUENT 
EXISTING TREATMENT 

FACILITY EFFLUENT 
NEW TREATMENT FACILITY 

EFFLUENT (Expected) 
ANALYTICAL 

METHOD USED 
(AA, GC/MS, etc.) PARAMETER UNITS 

MONTHLY 
AVERAGE 

24 HR. 
MAX. MIN. MAX. 

MONTHLY 
AVERAGE 

24 HR. 
MAX. MIN. MAX. 

MONTHLY 
AVERAGE 

24 HR. 
MAX. MIN. MAX. 

O&G mg/L             30 714                                           30       

Benzene mg/L             4 938                                           0.17       

Ethylbenzene mg/L             1 17                                           0.135       

Toluene mg/L             4 195                                           0.1       

Xylene mg/L             1 53                                           0.8       

Stryrene mg/L             2 210                                           0.05       

Napthtalene mg/L             1 3120                                           0.073       

                                                                                          

                                                                                          

                                                                                          

                                                                                          

                                                                                          

                                                                                          

                                                                                          

                                                                                          

                                                                                          